-
SCANMASKIN
BURNISHER SX

MANUAL

“"‘Wllt""il

MACHINES-MINERALS-KNOW-HOW




Dear Customer!
Thank you for choosing Scanmaskin as your supplier.

We wish you all the best with your new Scanmaskin Burnisher SX
and hope that it meets your expectations.

Scanmaskin Sweden AB

Wi

Per-Anders Bardh
CEO

Address:

Scanmaskin Sweden AB

Box 187

SE-437 22 Lindome /
Gothenburg Sweden
Telephone: +46 (0) 31 99 49 70
Fax: +46 (0) 31 99 48 70
www.scanmaskin.com

2 www.scanmaskin.com



SCANMASKIN BURNISHER SX ENGLISH

Table of content

I.
2.
3.
4.
5.
6.
7.
8.

—t e e e = O
Nk =mor

www.scanmaskin.com 3

Unit Assembly.

Optional Upgrades
Engine Assembly

Deck Assembly

Tensioner Assembly and Engine Pulley Assembly

Front End Assembly.

Pad Driver Assembly
Shroud Assembly and Shroud Bolt & Spring Asm
Bottle Carrier Assembly

Tee Handle Assembly

Electrical Components

Clutch System and Operator Presence System
Metal Pad Driver Assembly

Labels & Literature

Wiring Schematic

Warranty

Contact Information




1. Unit Assembly

Part No.
W10666
W10667
W10668
W10518
W10522
W10521
w1051¢9
W3132-2
W10363
W10364
W2502
W10520
W10598
W10658
W10366
W10367
W10368
F17159
W10517
WBX51
F0216763
ON40230
ON40224
ON40221

Description

Pad Driver Asm - 27" w/ Hex Hub, Bolt-Lock
Pad Driver Asm - 24" w/ Hex Hub, Bolt-Lock
Pad Driver Asm - 21" w/ Hex Hub, Bolt-Lock
Shroud Asm - 27"

Shroud Asm - 24"

Shroud Asm -21"

Deck Asm

Engine Asm

Bottle Carrier Asm

Tee Handle Asm

Propane Cylinder - 20 |b, RH Thread
Electrical Components

Shroud Bolt & Spring Assembly

Front End Asm

Vibration Isolating Spacer - 3/8-16 x M10
Nylock Nut - M10, Zinc

Engine Pulley Asm

Bolt- HCS7/16-20 X 1.5 Z5

Rotary Tensioner Assembly

51" Cogged Belt

1/4" P Clamp EDPM Cushion (Secures Throttle Cable)
27" General Purpose Burnishing Pad

24" General Purpose Burnishing Pad

21" General Purpose Burnishing Pad

o [ | it o 1R R e | s ot i i | i f

www.scanmaskin.com




SCANMASKIN BURNISHER SX ENGLISH

2. Optional Upgrades

ltem  PartNo. Description Qty
1 W10516 Clutch System 1
2 W10527 Operator Presence System 1
3 W10515 High Emissions Monitoring System 1
31 WO0D91A Emissions Monitor 1
3.2  W2803 02 Oxygen Sensor 1
4 W10543 Muffler Heat Shield Assembly 1
5 W10544 Headlight Assembly 1
6 W10549 Dust Bag -4 Pack 1
7 W10523 5 Gal Water System 1
8 W10536 Telescoping Handle System 1
g W10545 USB Charging Port & Phone Holster 1
10 W10546 Drink Bottle & Holder 1
1 W10669 27" Metal Pad Driver ASM - Hex Stack Hub, balt lock 1

www.scanmaskin.com




3. Engine Assembly

(S
RN
N

18 (x2)

6 www.scanmaskin.com



SCANMASKIN BURNISHER SX ENGLISH

Item  Part No. Description Qty
1 PT-10299 Fuel Line Assembly 1
1.1 PT-10301 Banjo Bolt - M10 x 20mm L 1
12 PT-10302 Washer - Rubber Coated 2
1.3 PT-10230 Fuel Line - 174 Stainless Solid Tubing 1
14  PT-10324 Flare Nut - 1/4 Tubing, 45 Deg Flare, Short 1
1.5 PT-10322 Elbow - 1/4 Male Flare x 1/4 Female NPT 1
2 W10388 Muffler Assembly 1
21 Wi0389 Bolt - Hex Cap Screw, M8x20, Zinc 4
22 W103990 Split Lock Washer - M8, Zinc 8
2.3 W10387 Flat Washer - M8, Zinc 4
24 W10391 Hex Flanged Bolt - M8x20, Zinc 2
25 W10392 Muffler Support Bracket - Cylinder 1 1
26 WI10393 Hex Flanged Nut - M8, Zinc 2
27 W10394 Catalyst Muffler w/ Manifold 1
28 W10395 Muffler Support Bracket - Cylinder 2 1
29 W10396 Hex Nut - M8, Zinc 4
3 W10397 Qil Drain Assembly 1
31 W10398 Qil Drain Valve 1
32 W10399 Spring Wire Clamp - 10mm, Zinc 1
33 W10400 Qil Drain Hose 1
34 W10401 Cap - Qil Drain Hose 1
4 Wio0402 High Pressure Hose Assembly - 12 in 1
4.1  W10403 High Pressure Hose - 12 in 1
42 W10404 O-ring - 7.5mm ID x 1.8mm 1
43  W10405 Inline Propane Filter - 10 Micron 1
44  W10406 Spring - Propane Filter 1
45  W10407 Rego Fitting - RH Thread 1
55 PT-10229 Carb/Regulator - 603 Body, Spring, Linkage 1
(] PT-F0141717 Socket Cap Screw - M6-1.0 x 100mm, 12.9 Zinc 1
7 PT-F0141719 Socket Cap Screw - M6-1.0 x 120mm, 12.9 Zinc 1
8 PTF0161815 Hex Flanged Bolt - M6-1.0 x 35mm, 8.8 Zinc 1
2 PT-10233 Spacer-1/41Dx 1/2 0D x7/8 L 2
10 PT-10231 Air Intake Elbow 1
1 PT-F0181812 Hex Hanged Bolt - M6 x 20 DIN6921 Z 2
12 PT-F0708753 P Clamp - 1/4 Vinyl Cusion 0,281 Hele Dia 2
13 PT-W1325 Qil Pressure Switch 1
14 PTW2608 Lockoff - 12V Solenaid 1
15 PT-F69881 Elbow - 1/4 MNPT x 1/4 FNPT, 90 Deg 2
16 FO708773 P Clamp -5/8" Vinyl Cushion, 0.406" Hole 1
17 PT-F0161821 Hex Flanged Bolt - M8-1.25 x 16rmm 3
18 K11060-7016 EXHAUST GASKET 603CC 18HP 2
12 PT-W1305 Starter Solenoid - 12V 1
20 W10586 Bonnet Filter Assembly 1
20,1 W10409 Bonnet Filter 1
202 W10410 Support Bracket - Bonnet Filter 1
203 W10411 Bumper - Bonnet Filter Bracket 1
21 K21163-0749 12V Starter - FS481Y (603CC) 1
22 PT-F60072 Spade Disconnect - Female 16-14 .250 X .032 2
23 K11013-0752 Air Filter -FS481V (603CC) 1
24 K11011-0787 Cover - Air Filter, FS481¥ (603CC) 1
25 K11008-7050A Cylinder Head Kit #1 (Operator Right) FS481Y 603CC 1
26 K11008-7051A Cylinder Head Kit #2 (Operator Left) FS481V 603CC 1
27 K49065-7007 Qil Filter - FS481V (603CC) 1
28 K14075-0037 Qil Dipstick - FS481V (603CC) 1

www.scanmaskin.com




4. Deck Assembly

z

N kW s

Part No.
W10369
W10370
Ww10371
W10372
W10373
W10374
W10375
W10376
W10377
W10378
W10379
W10380
W10381
W10382
W10383
W10384
W10385
W10386
W10387

Description

Front Cover

Deck

Flat Washer - M12, Zinc

Split Lock Washer - M12, Zinc

Bolt - BHSCS, M12x25, Zinc, 8.8

Deck Underside Cover

Wheel Assembly

Bolt - HHCS Combo, M12x35, Zinc, 8.8
Wheel Bracket

Hairpin - 57mm Length

Wheel - 6" Rubber, Smooth, Incl Bearings
Wheel Axle

Rear Caster Assembly

Bolt - BHSCS, M8x20, Zinc, 8.8

Bolt - BHSCS, M8x25, Zing, 8.8

Nylack Nut - M8, Zinc

Rear Caster - 3in.

Pad - Propane Tank Bottom Support
Flat Washer - M8, Zinc

v&hd—‘&NMNdddd#Nd-‘&-&&ddg

www.scanmaskin.com




SCANMASKIN BURNISHER SX ENGLISH

5. Tensioner Assembly and Engine Pulley Assembly

Item  PartNo, Description Qty
1 W1101 Rotary Tensioner Arm 1
2 W1184 Pulley for Rotary Tensioner w/ 0.51" shoulder 1
3 F13107 Baolt - HCS, 3/8-16 x 1-1/4, Zinc 1
4 F13110 Bolt-HCS, 3/8-16x 1 3/4 Grade 5 Zinc 1
5 F33622 Medium Split Lock Washer 3/8 Zinc 2
6 F33008 USS Flat Washer 3/8 1.D. Zinc 1
7 F33006 USS Flat Washer 5/16 L.D. Zinc 1
Engine Fulley Assembly
5
ltem  PartNo, Description Qty
1 W10412 Crankshaft Sleeve 1
2 W10413 Key - 1/4x 1/4 x 20mm 1
3 W10414 Engine Pulley - 4 in, 1
4 W10415 Flat Washer - M13, Zinc 1
5 W10372 Split Lock Washer - M12, Zinc 1
6 W10416 Set Screw - Mox12 2

www.scanmaskin.com




6. Front End Assembly

B - R = B O

Part No.
W10417
W10418
W10419
W10420
wi10421
W10422
W10416
W10657
W10424

Description

Bearing Cover

External Shaft Cirdip - 30mm

Bearing - 6206-2RZ, 30x62x16 mm
Bolt - HHCS Combeo, M12x30, Zing, 8.8
Bearing Housing

Key - 1/4 x 1/4 x 28mm

Set Screw - Mox12

Shaft - Front End, Hex Drive, Bolt-Lock
Pulley - 7.9in

_l_lN_l_l.kM,hdg

www.scanmaskin.com




SCANMASKIN BURNISHER SX ENGLISH

7.Pad Driver Assembly

Item  Part No. Description Oty
1 W10425 Flex Plate 1
2 W10655 Shaft Coupler Hub - Hex Hole, Bolt Lock 1
3 W10384 Nylock Nut - M8, Zinc 6
4 W10367 Nylock Nut - M10, Zinc 6
5 W10427 Flat Washer - M10, Zinc 6
6 W10428 Hex Flanged Bolt - M8x25, Zinc 6
7 W10429 Spacer - Flex Plate 6
8 W10430 Pad Riser - Steel 1
9 W10431 Pad Holder - Female Housing 1
10 W10432 Flat Washer-M10x 30 x 1.5 mm 6
W10433 Pad Gripper Surface - 27"
11 Ww10434 Pad Gripper Surface - 24" 1
W10435 Pad Gripper Surface - 21"
12 W10427 Flat Washer - M10, Zinc 6
13 W10436 Bolt - HHCS M10x55, Short Head, Zinc, Gr 8.8 6
14 W10437 Pad Holder - Male Threaded Flange 1
15 W10656 Balt - HHCS Camb, M12x25, Zing, 8.8 1

www.scanmaskin.com




SCANMASKIN

8. Shroud Assembly and Shroud Bolt & Spring Assembly

ltem  Part No. Description Qty
W10442 Shroud - 27"

1 W10443 Shroud - 24" 1
W10444 Shroud - 21"

2 W10599 Seal Holder - H Channel, cut to fit 1

3 W10547 KerfDust Seal - 96 in. length, cut to fit 1

4 W10446 Machine Screw - PPH  M4x16 5]

5 W10447 Flat Washer - M4x12 6

6 W10448 Flat Washer with M4 Threaded Hole 6

7 W10538 Dust Chute - 27&24 in. Compatible 1
W10594 Dust Chute - 21in. Compatible

8 W10597 Foam Gasket - Dust Chute 1

o W10539 Cap - Dust Chute 1

10 W10595 Flange Bolt - Méx16 Zinc 4

11 W10596 Nylock Nut - Mé, Zinc 4

Shroud Bolt & Spring Assembly

e

Item  Part No. Description Qty
1 W10451 FHCS Bolt - M10x75, Zing, Grade 8.8 1
2 W10450 Washer - Countersunk Hole 1
3 W10449 Sleeve Spacer 1
4 W10453 Flat Washer - 19.51D x 30 OD x 2 mm 1
5 W10452 Compression Spring 1

www.scanmaskin.com




SCANMASKIN BURNISHER SX ENGLISH

9. Bottle Carrier Assembly

Item  Part No. Description Oty
1 W10454 Bottle Carrier 1
2 W10455 Tank Strap 1
3 W10456 Battery Box Assembly 1
31 Wi0457 Bolt - BHSCS, Mox16, Zing, 8.8 2
32 Wi10458 Battery Clamp - Top 1
33 WIl0459 Bolt - HHCS Combo, M10x25, Zinc, 8.8 2
34 Wi0460 Battery Support Bracket 1
35 Wiodel Foam -5020x7 mm 4
4 W10462 Hex Flanged Balt - M8x75 1
5 W10387 Flat Washer - M8, Zinc 1
6 W10384 Nylock Nut - M8, Zinc 1
7 W10463 Foam - 280x80x5 mm 2
8 W10464 Machine Screw - PPH M5x10, Zine 4
9 W10465 Clamp Mechanism 1
10 W10466 Hairpin 1
11 W10376 Bolt - HHCS Combo, M12x35, Zing, 8.8 6
T2 W10467 Rubber Grommet - 16.5 mm hole 1
13 W10468 Hole Plug - Water Contrals 1
14 W10469 Hale Plug - Head Light Switch 1

www.scanmaskin.com




10. Tee Handle Assembly

~N e U s w N s
o
2

o
£

x
hisal
Wk

Part No.
W10470
W10471
W10371
W10472
W4110

W10474
W10475
W10476
W10477
W10478
W10552

Description

Tee Handle

Hex Fanged Bolt - M12x80, Zinc, 8.8
Flat Washer - M12, Zinc

Nylock Nut - M12, Zinc

Throttle Cable, Bracket, & Lever -53 in
Machine Screw - PPH M5x16, Zinc
Erganomic Grip Assembly

Grip Clamp

Erganomic Grip

Sacket Hed Cap Screw - M3x12, Zing, 8.8
Knob - Tee Handle Adjustment

=
==

i e e b ik

www.scanmaskin.com




SCANMASKIN BURNISHER SX ENGLISH

11. Electrical Components

Item  PartNo. Description Qty
1 W10479 ‘Tach Hour Meter 1
2 W10480 Key Switch - Ind 2 Keys & Hardware 1
3 W10481 Battery - Li-lon 12V 1
4 W10482 Wire Harness 1
5 W10483 Self Tapping Screw - ST3x6 4
6 W10484 Circuit Board 1
7 W10485 Hex Flange Bolt - M6x12, Zinc 4
8 W10486 Electronic Box & Cover 1
9 W10487 Wire Grommet 1
10 W10488 Fuse Holder 3
11 W10489 Self Tapping Screw - ST4x10 3
12 W10490 Glass Fuse - 3A, 520 1
13 W10491 Glass Fuse - 6A, 5x20 2

www.scanmaskin.com




12. Clutch System and Operator Presence System

ltem

2w

Part No.
w1210

F17159

W50010
W10493
W10494
W10495
W10496
W10415
W10372
W10497
W10498
W10499

Part No..
W10497
W10498
W10499
W10528

Description

CVX Hectric Clutch COW 12V w/ 4" Pulley

Bolt -HCS 7/16-20% 1.5 25
Clutch Component Assembly
Clutch Upper Spacer

Sleeve - Clutch Arm Support Bolt
Split Lock Washer - M10, Zinc
Bolt - Clutch Arm Support

Flat Washer - M13; Zinc

Split Lock Washer - M12, Zinc
Clutch Handle Set - Ind L+R+Wiring
Wire Clip

Rubber Grommet - 18 mm hole

Operator Presence System

Description

Clutch Handle et - Ind L+R+Wiring
Wire Clip

Rubber Grommet - 18 mm hole

Wiring Harness - Operator Presence System

o
g

] § g ey T EER Ty AE) S By T ) R

www.scanmaskin.com




SCANMASKIN BURNISHER SX ENGLISH

13. Metal Pad Driver

Item  PartNo. Description Qty
1 W10425 Flex Plate 1
2 W10655 Shaft Coupler Hub - Hex Hole, Bolt Lack 1
3 W10384 Nylock Nut - M8, Zinc 6
4 W10367 Nylack Nut - M10, Zinc a
5 Wi0427 Flat Washer - M10, Zinc ]
6 W10428 Hex Flanged Bolt - M8x25, Zinc 6
7 W10429 Spacer - Flex Plate 6
8 W5227 27 METAL SPUN DISK 1
2 W10431 Pad Holder - Female Housing 1
10 W10367 Nylack Nut - M10, Zinc a
1 W10433 Pad Gripper Surface - 27" 1
12 w10427 Flat Washer - M10, Zinc 6
13 W10436 Bolt - HHCS M10x55, Short Head, Zing, Gr 8.8 [}
14 W10437 Pad Holder - Male Threaded Flange 1
5 W10656 Bolt - HHCS Combo, M12x25, Zing, 8.8 1
16 F0162923 Rivet 3/16 BLACK. Steel 8

www.scanmaskin.com




SCANMASKIN

A" Clas rvice Parts - High Demand

Part No. Description

WBX51 51" Cogged Belt

W10549 Dust Bag - 4 Pack

W10409 Bonnet Filter

K11013-0752 Air Filter - FS481V (603CC)
K49065-7007 Oil Filter - FS481V (603CC)

w10656 Bolt - HHCS Combo, M12x25, Zing, 8.8
W10547 Dust Seal - Shroud {cut to fit)

W10539 Cap - Dust Chute

W10552 Knob - Tee Handle Adjustment
W4110 Throttle Cable, Bracket, & Lever -53in
‘W10482 Wire Harness

W10490 Glass Fuse - 3A, 5x20

W10491 Glass Fuse - 6A, 5x20

‘Part No. Desaiption

W10666 Pad Driver Asm - 27" w/ Hex Hub
W10667 Pad Driver Asm - 24" w/ Hex Hub
W10668 Pad Driver Asm - 21" w/ Hex Hub
W10433 Pad Gripper Surface - 27"

Ww10434 Pad Gripper Surface - 24"

W10435 Pad Gripper Surface - 21"

W10518 Shraud Asm -27"

W10522 Shroud Asm - 24"

W10521 Shroud Asm - 21"

W2502 Propane Cylinder - 20 b, RH Thread
W10658 FrontEnd Asm .
‘W10366 Vibration Isolating Spacer - 3/8-16 x M10
W10517 Rotary Tensioner Assembly

WO091A Emissions Monitor

W2803 02 Oxygen Sensor

PT-10302 Washer - Rubber Coated

W10388 Muffler Assembly

W10402 High Pressure Hose Assembly -12 in
W10405 Inline Propane Filter - 10 Micron
PT-10229 Carb/Regulator - 603 Body, Spring, Linkage
PT-W1325 Oil Pressure Switch

PTW2608 Lockoff - 12V Solenoid

K11060-7016 EXHAUST GASKET 603CC 18HP
PTW1305 Starter Solenoid - 12V

Ww10410 Suppaort Bracket - Bonnet Filter
K11011-0787 Cover - Air Filter, F5481V (603CC)
K11008-7050A Cylinder Head Kit #1 (Operator Right) FS481Y 603CC
K11008-7051A Cylinder Head Kit #2 (Operator Left) FS481Y 603CC
K14075-0037 Oil Dipstick - FS481V (603CC)
K21163-0749 12V Starter - FS481V (603CC)
W10379 Wheel - 6", Rubber, Smooth, Incl Bearings
W10378 Hairpin - 57mm Length

W10380 Wheel Axle

W10385 Rear Caster - 3 in. _
W10386 Pad - Propane Tank Bottom Support
W10413 Key - 1/4 x 1/4 x 20mm

Ww10414 Engine Pulley -4 in.

Wio41e Set Screw - Mox12

W10417 Bearing Cover

Ww10419 Bearing - 6206-2RZ, 30x62x16 mm
W10422 Key - 1/4 x 1/4 x 28mm

W10425 FlexPlate

W10437 Pad Holder - Male Threaded Flange
W10538 Dust Chute

W10455 Tank Strap

‘W10465 Clamp Mechanism

‘W10466 Hairpin

W10475 FEraganomic Grip Assembly

W10479 Tach Hour Meter

W10480 Key Switch - Incl 2 Keys & Hardware
W10481 Battery - Li-lon 12V

‘W10484 Circuit Board

www.scanmaskin.com




SCANMASKIN BURNISHER SX ENGLISH

14. Labels & Literature

B sty arpleslep chadng tha mrvicr vabva
‘m?thn‘-’-ﬂ-ﬂ--nb:‘uﬁ
Pofor ta epernions merwalfor wddioual iuforrsebory
[iyiheantinrlprars e iy

Part N W02 Puroniaies Mala s I ncluio:
TG b il il e

e e ——————
Mg ik

Chveci o Bl ek el v o i proans
coliber e tewarting ol and sevege.

e wnly propana cof s e whbdren s
DeNOT e s wrarfiled i, 20 of hal -
racan.

ONYX

7781 5. Littls Egypt Rel, Standuy, NC 20184
LIATTINE WWRAMPRBI o

R
|
FROUDLY ASSEMBLED IN THE USA

ltem  Part No. Description Qty
1 W10500 Label - Operating Instruction 1
2 W10501 Label - Keyswitch 1
3 W10502 Label - Throttle 1
4 W10503 Label - Warning, Hot & Maoving Parts 1
5 W10504 Label - Danger, Propane Safety 1
6 W10505 Label - Engine Shroud Frant 1
7 W10506 Label - Engine Shroud Side 1
8 W10507 3D Label - JX Brand 1
9 W10583 3D Label - $X Brand

10 W10508 Label - ONYX Bubble 1
11 W10509 Serial Plate - ONYX Brand 1
12 W10510 Label - LX605 Brand 1
13 W10511 Label - LX600 Brand 1
14 W10512 Label - Emissions Certification 603L1 1
15 W10513 Label - ONYX Oval Nameplate 1
16 W10551 Literature Kit - Propane Floor Machine 1

www.scanmaskin.com




Green + Yellow
Red + White

Gray

White
Brown

GN/YL
RDAWT

LBABA PIOUSIOS
I8l

WT
= BN

- GY

@

ints

1. Engine Block (Rear Bolt)

£
o
O
=
£
m)
@
S
c
3
@
2
2
pS

I®

= Black

=Red
Yellow

= Green
Blue

4. Engine Block (Through Starter Solenoid Mounting)

5. Engine Block (Through Starter Mounting)

* (Asterisk) indicates component is optional.
6. Common Circuit Board Ground

2. Engine Block (Near Voltage Reg.)
3. Muffler
Color Codes:

Ground
= BK

BK
Notes:

WB1pool4 9xpme 2Ll
wbipeaH 31 o]

= RD

YL
= GN
= BL

o/ o
Water Switch*

RD

pieog ynouD

@

@
[0} asn —
z ®
£ = H @
N 25
5 55 o mo_ﬂﬂ_
2 24
%)
3 33 i < L[ .
EoN 9 gl 25T 9 o+
5 % z
2 =3
5} L — noA uA
IIIIIIIIIIII ay
AN 1 | ®
L2INPON | | =S c
uolssiwg | | @ bl " I_llo 8 m
_H_ NO N8 | | - 10}108UUOD W [Cld L m.u
. : uid ol 9 1c
ag ay . | | it s |3
. | | | & °
TA [ | ©___ 14 va
- L+ oo LBBSIES i sy | e I B e &
o L SdO 0} $198UU0D %oElg 2 | M © 4 ©®
& | No y d |k
S we — Sl 3
< : g &4 @ @
youms T T = =
anssaig : g 8
C 1o (pajosuuoosip . AD 9
" — s1onig) . Ng oF
= 2 vopenbyuoy ! — % slah 4
@ | « ® mocw.wwi Jojesedo ! S
a _ @ = ._m:oo__no . Je1eW Inoy/yoe) Jo oyl Aeyeq ———A——-| L Aepy ———| ZAepy
.................... puaixa 0} [euondo ale NG 8 TA ad
£ g e e e
: InoH ]
e mH @___ L yoel bnid yueds WY
= Joron, : sopsue)
(8] aAlE/ plousjos WV, : ud g 1
auedold .4 N = 20 &
S . wm ol =~ 1 ve v9 v9
g Dm Na 5 Pl § zesng | esng € esng
[
c plous|os : A9 [
" — JopE)S
. o} <] m
o]
.m — /S B
a5 =
L u. ©)
W+9 =440
= T S+8 = Heis
o+g = uny
soteinBoy o a 4[|l _ H=—=1! IS TN
abejlon @

Kisneg




SCANMASKIN BURNISHER SX ENGLISH

16. Warranty

This product from Scanmaskin Sweden AB comes with a twelve month warranty. If the product does not
function satisfactorily during this period, Scanmaskin will return the product to full working order for nor-
mal use which the product is intended for — with no charge for labor or spare parts, according to the fol-
lowing conditions:

1.

www.scanmaskin.com 21

The warranty only applies to persons that have legal right to the equipment during the warran
ty period.

The manufacturer’s undertaking is limited to the repair of defective parts or the replacement
of these according to the manufacturer’s assessment. Costs and risks for transport as well as
dismantling and reinstallation of the product / products and other direct or indirect costs,
associated with the repair in question, are not covered by this warranty.

Periodic inspections, adjustments, maintenance work and changes are not covered by the wa
ranty.

Scanmaskin is not liable for any damages to grinding discs or other similar equipment.

The warranty only applies to material and design deficiencies and does not apply in the fol
lowing cases:

a. Damage caused through accidents, carelessness, changes, use of spare parts or griding
tools that are not original components, or incorrect use and installation.

b. Damage caused by lightning, water, fire, vandalism, incorrect mains voltage, incorrect
ventilation or other causes that lie outside of the manufacturer’s control.

Scanmaskin reserves the right to modify the design — or make improvements without obliga
tion to change previously manufactured products.

All warranty repairs must be carried out by Scanmaskin or by a Scanmaskin authorized repair
workshop. Costs for repairs, carried out by an unauthorized workshop, will not be reimbursed
by Scanmaskin. If such repairs damage this product these are not cover by the warranty agre
ement.




17. Contact information

Sweden (Head Office)

Heljesvigen 10
Box 187
SE-437 22 Lindome

Phone: +46 (0) 31 99 49 70

Denmark

Fax: +46 (0) 31 99 48 70
E-mail: info@scanmaskin.se
Website: www.scanmaskin.se
Torvegade 22

DK-7330 Brande

Phone: +45 97 18 00 58

Fax: +45 97 18 45 58
E-mail: info@scanmineral.dk
Website: www.scanmaskin.se

Norway

Maridalsveien 91
NO-0461 Oslo

Phone: +47 63 87 60 00

Fax: +47 63 87 6001
E-mail: info@scanmaskin.no
Website: www.scanmaskin.no

Finland

Raudoittajantie 3 A
FIN-06450 Porvoo / Borga

Phone: +358 10 292 4700

E-mail: info@scanmaskin.fi
Website: www.scanmaskin.fi
18868 72nd AVE S

WA-98032 KENT

Phone: +1 425 209 0147

E-mail: info@scanmaskin.com
Website: www.scanmaskin.com

22

www.scanmaskin.com




SCANMASKIN BURNISHER SX ENGLISH

NOTERINGAR/NOTES

www.scanmaskin.com 23




N ll'."' (|l

_SQAFﬁKSKrN'SWEDE‘

Huvud konto ﬁead _Q




